

Report of Test



Unit 18, Millbrook Close
St. James Mill Road
Northampton NN5 5JF

Tel: +44 (0)1604 751146
Fax: +44 (0)1604 758062
Email: info@sutch.co.uk

IMPORTANT NOTE:

This is a record of test only, an E.C. Declaration or Report of Thorough Examination may also be required prior to placing in service.

age 22 of 38

Customer Details		Site Address		Report No.	R010441
EUROPEAN COMMERCIAL VEHICLE ACCESSORIES LTD 22 STAPLEDON ROAD ORTON SOUTHGATE PETERBOROUGH CAMBS PE2 6TD		EUROPEAN COMMERCIAL VEHICLE AC 22 STAPLEDON ROAD ORTON SOUTHGATE PETERBOROUGH CAMBS PE2 6TD		Report Date	27 Nov 2014
				Test Date	26 Nov 2014
				Test Type	Destruction
Job No.	Order Date	Customer Order Ref.	Customer Contact	Our Contact	
SV 234381	20 Nov 2014	C00114	Yoav Ankin		

EQUIPMENT DETAILS				
Identification No or Reference No	Description of the Item Tested	Quantity Tested	Test Applied	SWL
113376	PVC Webbing 1400Kg Grey	1	Tested To Destruction	Broke @ 2150 Kg

Additional Test Details (including details of any defects found)

Details of Any Standards\Technical Specifications Used

Declaration.	Authorised Signature
I certify that the item/s described above have been tested in accordance with your instructions.	Name Ian C.G. Sutch Date 27 Nov 2014 Signature

SUT0076 - ISSUE 3



"Dedicated to lightening your load"

www.sutch.co.uk

Company Registered in England & Wales - No. 3598569 VAT No. 336 5406 60